BOMBA

 DIAGRAM

=
-
.

WATER PUMP PART!



Msanjuan
Texto escrito a máquina
BOMBA 


XPUMP25 despiece bomba

No.|PARST No. [PARST NAME. |QTY RMB
1 13107|Pump casing 1
2 13101 (Flange braket 1
3 13105(Volute casing 1
4 13104 (Impeller 1
5 13116|Suction flange 1
6 13111|Check valve 1
7 Adjusting washer
8 13108|Plug set 2
9 13200(Base set 1

10|HRHFT-12 |Mechanical seal 1
11 13102|0O-ring 1
12 13106(O-ring 1
13 Bolt 4
15 Bolt 3
16 Socket bolt 4
17 Seal washer 3
18 14011|Coupling set 2
19 14100|Strainer 1
20 Hose band 3
21 13113(Tag Engine 1
22 000000|Engine 1
23 13001 |Handle 1
25 13201 (Pipe rubber 4
26 13118(Delivery flange 1
27 13114|Flange packing 1
28 Bolt 4




GASOLINE ENGINE PARTS DIAGRAM



Msanjuan
Texto escrito a máquina
MOTOR


XPUMP25 DESPIECE MOTOR

No.

PARST No.

PARST NAME.

QTY

GB/T9074.4

Screw M5X16

ST025-08001

Muffler guard

GB/T70.1

Screw M5X50

ST025-07000

Muffler

ST025-08008

Muffler big gasket

ST025-08007

Muffler small gasket

ST025-02001

Cylinder body jacket

GB/T96

Washer 5

O|O[(N[O|OI|PA|W[IN]|F-

GB/T9074.4

Round head screw M5X14

[EEN
o

ST025-04001

Wire protective ring

[EEN
=

ST025-07008

Air filter small gasket

[EEN
N

ST025-07003

Air filter connection piece

[EEN
W

GB/T70.1

Screw M5X25

[EEY
~

ST025-07007

Air filter big gasket

[EEN
o1

Q025-01001

Carburator

[EEN
(<2}

ST025-07002

Air filter internal casing assembly

[EEN
\l

GB/T9074.4

Screw M5X60

[EEN
0

ST025-07006

Air filter element

[EEN
O

ST025-07001

Air filter external casing

N
o

GB/T9074.4

Screw M5x14

N
[y

ST025-09201

Gasoline filter

N
N

ST025-09003

Oil-in pipe

N
w

ST025-09002

Oil tank connector

N
i

Oil return pipe

N
1

ST025-09100

Oil tank part

N
(o))

ST025-09001

Oil tank

N
~

GB/T9877.1

Oil seal 12x22x5

N
[oe]

ST025-01003

left machine body

N
(]

GB/T119.1

Cylindrical pin

w
o

ST025-01004

Machine boday gasket

w
fu

GB297

bearing 6001

w
N

GB/T1099

Half-round key 3x13

w
W

ST025-04003

Piston

w
N

ST025-04002

Piston pin retainer

wW
1

ST025-04004

Piston ring

w
D

ST025-04005

Cylinder body gasket

w
Yy

ST025-04006

Cylinder body

NN N R N R NI R NI R R N R R R R R R I I R R R R R R R R IR




38

GB/T70.1

Screw M5x20

39

ST025-04001

Piston pin

40

GB/T5801

bearing K8x11x11

41

ST025-05000

Crankshaft connecting rod assembly

42

ST025-01001

Right machine body

43

ST025-01007

High roltage cap assembly

44

ST025-10001

Spark plug

45

ST025-12008

Wire

46

ST025-11000

Magneto

47

GB/T9074.4

Screw M4x25

48

ST025-05004

Flywheel

49

GB/T6177.1

Flange screw M8

50

ST025-01002

Front casing

51

GB/T9074.4

2 screw Mx10

52

ST025-12000

Stop switch

53

ST025-16007

Handle

54

rope

55

ST025-06000

starter assembly

56

ST025-06001

Coil-spring

Rl [Rr|RrIN]P|R|Rr| RPN




USD









